
Resler Industries Inc.

SETUP AND PARTS MANUA L

7000 SERIES

ROLLING STALK MANAGE R

RIGID and FOLDING TOOLBAR

Serial No. 10197 - XXXX X

Folding Model No's .
70636 F 6 Row 36" Spacin g

70830 F 8 Row 30" Spacing

70836 F 8 Row 36" Spacin g

71030 F 10 Row 30" Spacing

71036 F 10 Row 36" Spacing

71230 F 12 Row 30" Spacing

71236 F 12 Row 36" Spacing

71630 F 16 Row 30" Spacing

71636 F 16 Row 36" Spacin g

Rigid Model No's.
70430 R
70436 R
70630 R

70636 R

70830 R

70836 R
71030 R
71036 R

71230 R

4 Row 30" Spacin g

4 Row 36" Spacing

6 Row 30" Spacing

6 Row 36" Spacing

8 Row 30" Spacing

8 Row 36" Spacing

10 Row 30" Spacing

10 Row 36" Spacing

12 Row 30" Spacing

PART NO. 00090
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WING HYDRAULIC PLUMBIN G
ALL 7000 MODELS

Dwg . No. 00099

REF PART No . REF, PART No .
NO . NUMBER DESCRIPTION REQ ' D NO, NUMBER DESCRIPTION RE Q ' D
1 HYD, CYLINDER 4 HOSE ASSEMBLY

	

6mit—6mp—6m p
10612 70636/70830/70836

	

3—1/2 " x 16 " 10762 70830
10627 71030/71036

	

4" x 16 " 2 10764 70636/70836 2
10627 71230/71236

	

4" x 16 " 2 10766 71030/71230 2
10615 71630/71636

	

5 " x 16 " 2 10768 71036/71236 2
90198 ELBOW

	

MP x NPSM 1501—08—06 4 10770 71630 2
HOSE ASSEMBLY

	

6mit—6mp—6mp 10772 71636 2
10761 70830 90239 FEMALE PIPE TEE

	

5605—06—06—06 2
10763 70636/70836 2 6 10748 HOSE ASSEMBLY

	

Emit—6mp—8mp X 60" 2
10765 71030/71230 2 90245 PIONEER COUPLING 2
10767 71036/71236 2
10769 71630 2
10771 71636 2



07

9015 3
9012 3
10108
1081 0
9011 2
90111

BOLT 5/8 " NC x 1-1/2 "
WASHER 5/8 " LOCK
HINGE PI N
BOLT 1 " NC x 7-3/4 " ALT. FROM 1 " x 9 "
WASHER 1 " FLA T
NUT 1 " NC DEFORMED

9010 1
9031 0
9011 2
10360
9011 1
10366

DESCRIPTION
ZERK 1/4" THREADE D
BOLT 1 " NC x 6-1/4" ALT. FROM 1 " X 7-1/2 "
WASHER 1 " FLA T
WING LEVE R
NUT 1 " NC DEFORMED
CYLINDER ROLLE R
CYLINDER (SEE HYDRAULIC)
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REF,
NO.

PAR T
NUMBE R

90153 BOLT 5/8"NC x 1-1/2 " ZERK 1/4" THREADED
90123 WASHER 5/8 " LOCK BOLT 1 " NC x 6-1/4" ALT. FROM 1 " X 7-1/2 "
10108 HINGE PIN WASHER 1 " FLA T
10810 BOLT 1 "NC x 7-3/4" ALT . FROM 1 " x 9 " WING LEVER
90112 WASHER 1 " FLAT 2 NUT 1 " NC DEFORME D
90111 NUT 1 " NC DEFORMED CYLINDER ROLLE R

CYLINDER (SEE HYDRAULIC)
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REF .

	

PART

	

No .

	

REF .

	

PART

	

No .
NO .

	

NUMBER

	

DESCRIPTION

	

REQ ' D

	

NO.

	

NUMBER

	

DESCRIPTION

	

REQ' D
1 90110 BOLT 1 " NC x 4—3/8 " ALT . 14 10337 REAR TOOL BAR

	

7836F 1
2 90109 TOP LINK BUSHING 15 10640 STANDARD 8
3 90112 WASHER 1 " FLAT 2 16 90134 WASHER 1/2 " LOCK 64
4 90111 NUT 1 " NC

	

DEFORMED 17 90138 NUT 1/2 " NC 64
5 90115 LYNCH PIN 7/16 x 1—1/2 2 18 10620 BEARING BLOCK w/LOCK COLLAR & ZERK 1 6
6 90113 HITCH PIN CAT. 2 & 3 2 19 90136 BOLT 1/2 "NC x 1—1/2 " 64
7 10316 FRONT TOOL BAR

	

7836E 20 10639 ROTOR — 6 BLADE 4
8 10131 SPACER BAR 2 21 90136 BOLT 1/2 "NC x 1—1/2" 88
.9 90158 WASHER 3/4 " LOCK 48 22 90134 WASHER 1/2 " LOCK 88
10 90160 NUT 3/4 " NC 48 23 90138 NUT 1/2 " NC 88
11 90139 U—BOLT 3/4 " NC X 7—1/8 " X 9 " 8 24 10603 BLADE 20—3/4 " 44
12 90140 U—BOLT 3/4 " NC X 7—5/16" X 9 " 12 25 10372 BOLT — SPECIAL 3/4 " NC 8
13 10638 ROTOR — 5 BLADE 4 26 90167 WASHER 3/4 " FLAT 1 6

27 90155 BOLT 3/4 " NC x 1 " 8

70636 F
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REF . PART No . REF. PART No .
NO. NUMBER DESCRIPTION REQ 'D NO . NUMBER DESCRIPTION RE Q ' D

1 10373 TOOL BAR 4 10 10620 BEARING BLOCK w/LOCK COLLAR & ZERK 8

2 90139 U—BOLT

	

3/4 " NC X 7—1/8 ' X 9 " 8 11 90134 WASHER 1/2 " LOCK 32
3 90158 WASHER 3/4 " LOCI< 32 12 90138 NUT 1/2 " NC 32
4 90160 NUT 3/4" NC 32 13 10639 ROTOR — 6 BLADE 2
5 90140 U—BOLT

	

3/4 " NC X 7—5/16 " X 9 " 8 14 90136 BOLT 1/2 "NC x 1—1/2 " 4 4
6 10131 SPACER BAR 2 15 90134 WASHER 1/2 " LOCK 4 4

7 10640 STANDARD 4 16 90138 NUT 1/2 " NC 4 4

8 10638 ROTOR — 5 BLADE 2 17 10603 BLADE 20—3/4 " 2 2

9 90136 BOLT 1/2 "NC x 1—1/2 " 32

70636F

8

Dwg . No. 00109
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REF .

	

PART

	

No .

	

REF .

	

PART

	

No .
NO.

	

NUMBER

	

DESCRIPTION

	

REQ 'D

	

NO .

	

NUMBER

	

DESCRIPTION

	

REQ 'D
1 90110 BOLT 1 "NC x 4—3/8 " ALT . 14 10336 REAR TOOL BAR

	

7830F 1
2 90109 TOP LINK BUSHING 15 10640 STANDARD 8
3 90112 WASHER 1" FLAT 2 16 90134 WASHER 1/2 " LOCK 6 4
4 90111 NUT 1 " NC

	

DEFORMED 17 90138 NUT 1/2 " NC 6 4
5 90115 LYNCH PIN 7/16 x 1—1/2 2 18 10620 BEARING BLOCK w/LOCK COLLAR & ZERK 1 6
6 90113 HITCH PIN CAT. 2 & 3 2 19 90136 BOLT 1/2 " NC x 1—1/2 6 4
7 10315 FRONT TOOL BAR

	

7830F 20 10639 ROTOR — 6 BLADE 4
8 10131 SPACER BAR 2 21 90136 BOLT 1/2"NC x 1—1/2 " 8 8
9 90158 WASHER 3/4" LOCK 48 22 90134 WASHER 1/2 " LOCK 8 8
10 90160 NUT 3/4 " NC 48 23 90138 NUT 1/2 " NC 8 8
11 90139 U—BOLT 3/4 "NC X 7—1/8 " X 9 " 8 24 10603 BLADE 20—3/4 " 44
12 90140 U—BOLT 3/4 " NC X 7—5/16" X 9 " 12 25 10372 BOLT — SPECIAL 3/4 " NC 8
13 10638 ROTOR — 5 BLADE 4 26 90167 WASHER 3/4 " FLAT 1 6

27 90155 BOLT 3/4 " NC x 1 " 8

70830F
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70830F

Dwg . No. 0011 1

REF . PART No. REF. PART No .
NO. NUMBER DESCRIPTION REQ ' D NO. NUMBER DESCRIPTION RE Q ' D

1 10321 TOOL BAR 4 10 10620 BEARING BLOCK w/LOCK COLLAR & ZERI< 1 6
2 90139 U—BOLT

	

3/4" NC X 7—1/8 " X 9 " 8 11 90134 WASHER 1/2 " LOCK 6 4
3 90158 WASHER 3/4 " LOCK 48 12 90138 NUT 1/2 " NC 6 4
4 90160 NUT 3/4 " NC 48 13 10639 ROTOR — 6 BLADE 4
5 90140 U—BOLT

	

3/4"NC X 7—5/16 " X 9" 16 14 90136 BOLT 1/2 " NC x 1—1/2" 88
6 10131 SPACER BAR 2 15 90134 WASHER 1/2 " LOCK 88
7 10640 STANDARD 8 16 90138 NUT 1/2 " NC 88
8 10638 ROTOR — 5 BLADE 4 17 10603 BLADE 20—3/4 " 4 4

90136 BOLT 1/2 " NC x 1—1/2 " 64
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REF .

	

PART

	

No .

	

REF .

	

PART

	

No.
NO .

	

NUMBER

	

DESCRIPTION

	

REQ ' D

	

NO.

	

NUMBER

	

DESCRIPTION

	

REQ' D

1 90110 BOLT 1 " NC x 4—3/8 " ALT . 14 10337 REAR TOOL BAR

	

7836F 1
2 90109 TOP LINK BUSHING 15 10640 STANDARD 8
3 90112 WASHER 1 " FLAT 2 16 90134 WASHER 1/2 " LOCK 6 4
4 90111 NUT 1 " NC

	

DEFORMED 17 90138 NUT 1/2 " NC 64
5 90115 LYNCH PIN 7/16 x 1—1/2 2 18 10620 BEARING BLOCI< w/LOCK COLLAR & ZERK 1 6
6 90113 HITCH PIN CAT . 2 & 3 2 19 90136 BOLT 1/2 " NC x 1—1/2 " 6 4
7 10316 FRONT TOOL BAR

	

7836F 20 10639 ROTOR — 6 BLADE 4
8 10131 SPACER BAR 2 21 90136 BOLT 1/2 "NC x 1—1/2 " 8 8
9 90158 WASHER 3/4 " LOCK 48 22 90134 WASHER 1/2 " LOCK 8 8
10 90160 NUT 3/4 " NC 48 23 90138 NUT 1/2 " NC 8 8
11 90139 U—BOLT 3/4 " NC X 7—1/8" X 9 " 8 24 10603 BLADE 20—3/4" 44
12 90140 U—BOLT 3/4"NC X 7—5/16 " X 9 " 12 25 10372 BOLT — SPECIAL 3/4 " NC 8
13 10638 ROTOR — 5 BLADE 4 26 90167 WASHER 3/4 " FLAT 1 6

27 90155 BOLT 3/4 " NC x 1 " 8

70836 F
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70836F

Dwg . No . 0011 3
®'1

REF . PART No. REF . PART No .
NO . NUMBER DESCRIPTION REQ ' D NO. NUMBER DESCRIPTION RE O ' D

1 10322 TOOL BAR 4 10 10620 BEARING BLOCK w/LOCK COLLAR & ZERI< 1 6
2 90139 U—BOLT

	

3/4" NC X 7—1/8 " X 9 " 8 11 90134 WASHER 1/2 " LOCK 64
3 90158 WASHER 3/4 " LOCK 48 12 90138 NUT 1/2 " NC 64
4 90160 NUT 3/4 " NC 48 13 10639 ROTOR -- 6 BLADE 4
5 90140 U—BOLT

	

3/4 " NC X 7—5/16 " X 9 " 16 14 90136 BOLT 1/2 " NC x 1—1/2 " 88
6 10131 SPACER BAR 2 15 90134 WASHER 1/2 " LOCK 88
7 10640 STANDARD 8 16 90138 NUT 1/2 " NC 88
8 10638 ROTOR — 5 BLADE 4 17 10603 BLADE 20—3/4 " 4 4

90136 BOLT 1/2 " NC x 1—1/2" 64
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REF.

	

PART

	

No .

	

REF .

	

PART

	

No .
NO .

	

NUMBER

	

DESCRIPTION

	

REQ ' D

	

NO.

	

NUMBER

	

DESCRIPTION

	

REQ ' D
1 90110 BOLT 1 "NC x 4—3/8 " ALT. 14 10338 REAR TOOL BAR

	

71030F
2 90109 TOP LINK BUSHING 15 10640 STANDARD 1 2
3 90112 WASHER 1" FLAT 2 16 90134 WASHER 1/2 " LOCK 96
4 90111 NUT 1 " NC

	

DEFORMED 17 90138 NUT 1/2 " NC 96
5 90115 LYNCH PIN 7/16 x 1—1/2 2 18 10620 BEARING BLOCK w/LOCK COLLAR & ZERK 2 4
6 90114 HITCH PIN CAT . 3 2 19 90136 BOLT 1/2 " NC x 1—1/2 " 96
7 10317 FRONT TOOL BAR

	

71030F 20 10639 ROTOR — 6 BLADE 6
8 10131 SPACER BAR 4 21 90136 BOLT 1/2 " NC x 1—1/2 " 132
9 90158 WASHER 3/4 " LOCK 80 22 90134 WASHER 1/2 " LOCK 13 2
10 90160 NUT 3/4"NC 80 23 90138 NUT 1/2 " NC 13 2
11 90139 U—BOLT 3/4 " NC X 7—1/8" X 9 " 16 24 10603 BLADE 20—3/4 " 66
12 90140 U—BOLT 3/4"NC X 7—5/16 " X 9 " 20 25 10372 BOLT — SPECIAL 3/4 " NC 8
13 10638 ROTOR — 5 BLADE 6 26 90167 WASHER 3/4 " FLAT 1 6

27 90155 BOLT 3/4 " NC x 1 " 8
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REF. PART No . REF . PART No .
NO. NUMBER DESCRIPTION RE Q 'D NO . NUMBER DESCRIPTION RE Q 'D

1 10321 TOOL BAR 4 10 10620 BEARING BLOCI< w/LOCK COLLAR & ZERK 1 6
2 90139 U—BOLT

	

3/4"NC X 7—1/8 " X 9 " 8 11 90134 WASHER 1/2 " LOCK 6 4
3 90158 WASHER 3/4" LOCK 48 12 90138 NUT 1/2 " NC 6 4
4 90160 NUT 3/4 " NC 48 13 10639 ROTOR — 6 BLADE 4
5 90140 U—BOLT

	

3/4 " NC X 7—5/16 " X 9 " 16 14 90136 BOLT 1 /2 " NC x 1—1/2 " 88
6 10131 SPACER BAR 2 15 90134 WASHER 1/2 " LOCK 88
7 10640 STANDARD 8 16 90138 NUT 1/2 " NC 8 8
8 10638 ROTOR — 5 BLADE 4 17 10603 BLADE 20—3/4 " 4 4

90136 BOLT 1/2 " NC x 1—1/2 " 64

71030F

Dwg . No. 0011 5
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REF.

	

PART

	

No .

	

REF .

	

PART

	

No .
NO .

	

NUMBER

	

DESCRIPTION

	

REQ' D

	

NO .

	

NUMBER

	

DESCRIPTION

	

REQ' D
1 90110 BOLT 1 " NC x 4—3/8 " ALT . 14 10339 REAR TOOL BAR

	

71036 F
2 90109 TOP LINK BUSHING 15 10640 STANDARD 1 2
3 90112 WASHER 1 " FLAT 2 16 90134 WASHER 1/2 " LOCK 96
4 90111 NUT 1 " NC

	

DEFORMED 17 90138 NUT 1/2 " NC 96
5 90115 LYNCH PIN 7/16 x 1—1/2 2 18 10620 BEARING BLOCK w/LOCK COLLAR & ZERK 24
6 90114 HITCH PIN CAT. 3 2 19 90136 BOLT 1/2"NC x 1—1/2 " 9 6
7 10318 FRONT TOOL BAR

	

71036F 20 10639 ROTOR — 6 BLADE 6
8 10131 SPACER BAR 4 21 90136 BOLT 1/2 " NC x 1—1/2 " 13 2
9 90158 WASHER 3/4 " LOCK 80 22 90134 WASHER 1/2 " LOCK 13 2
10 90160 NUT 3/4" NC 80 23 90138 NUT 1/2 " NC 13 2
11 90139 U—BOLT 3/4"NC X 7—1/8 " X 9 " 16 24 10603 BLADE 20—3/4 " 66
12 90140 U—BOLT 3/4 " NC X 7—5/16 " X 9 " 20 25 10372 BOLT — SPECIAL 3/4 " NC 8
13 10638 ROTOR — 5 BLADE 6 26 90167 WASHER 3/4 " FLAT 1 6

27 90155 BOLT 3/4 " NC x 1 " 8

71036F

Dwg . No. 0011 6

2 7

26
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REF . PART No . REF. PART No.
NO . NUMBER DESCRIPTION REQ 'D NO . NUMBER DESCRIPTION RE Q' D

1 10322 TOOL BAR 4 10 10620 BEARING BLOCK w/LOCK COLLAR & ZERI< 1 6
2 90139 U—BOLT

	

3/4"NC X 7—1/8 " X 9" 8 11 90134 WASHER 1/2 " LOCK 6 4
3 90158 WASHER 3/4 " LOCK 48 12 90138 NUT 1/2 " NC 6 4
4 90160 NUT 3/4" NC 48 13 10639 ROTOR — 6 BLADE 4
5 90140 U—BOLT

	

3/4"NC X 7—5/16 " X 9 " 16 14 90136 BOLT 1/2 "NC x 1—1/2" 88
6 10131 SPACER BAR 2 15 90134 WASHER 1/2 " LOCK 8 8
7 10640 STANDARD 8 16 90138 NUT 1/2 " NC 8 8
8 10638 ROTOR — 5 BLADE 4 17 10603 BLADE 20—3/4 " 4 4

90136 BOLT 1/2 " NC x 1—1/2 " 64

71036F

Dwg, No . 0011 7
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71230F

3

REF .

	

PART

	

No .

	

REF .

	

PART

	

No .
NO .

	

NUMBER

	

DESCRIPTION

	

REQ'D

	

NO.

	

NUMBER

	

DESCRIPTION

	

REQ 'D
1 90110 BOLT 1 "NC x 4—3/8" ALT. 14 10338 REAR TOOL BAR

	

71230E 1
2 90109 TOP LINK BUSHING 15 10640 STANDARD 1 2
3 90112 WASHER 1 " FLAT 2 16 90134 WASHER 1/2 " LOCK 96
4 90111 NUT 1 " NC

	

DEFORMED 17 90138 NUT 1/2 " NC 96
5 90115 LYNCH PIN 7/16 x 1—1/2 2 18 10620 BEARING BLOCK w/LOCK COLLAR & ZERI< 24
6 90114 HITCH PIN CAT. 3 2 19 90136 BOLT 1/2 " NC x 1—1/2 " 96
7 10317 FRONT TOOL BAR

	

71230F 20 10639 ROTOR — 6 BLADE 6
8 10131 SPACER BAR 4 21 90136 BOLT 1/2 " NC x 1—1/2 " 132
9 90158 WASHER 3/4 " LOCK 80 22 90134 WASHER 1/2 " LOCK 132
10 90160 NUT 3/4"NC 80 23 90138 NUT 1/2 " NC 132
11 90139 U—BOLT 3/4 " NC X 7—1/8 " X 9 " 16 24 10603 BLADE 20—3/4" 66
12 90140 U—BOLT 3/4"NC X 7—5/16 " X 9 " 20 25 10372 BOLT — SPECIAL 3/4 " NC 8
13 10638 ROTOR — 5 BLADE 6 26 90167 WASHER 3/4 " FLAT 1 6

27 90155 BOLT 3/4 " NC x 1 " 8
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71230F

Dwg . No. 0011 9

REF. PART No . REF, PART No .
NO. NUMBER DESCRIPTION REQ ' D NO. NUMBER DESCRIPTION REQ' D

1 10323 TOOL BAR 4 10 10620 BEARING BLOCK w/LOCK COLLAR & ZERK 24
2 90139 U—BOLT

	

3/4"NC X 7—1/8 " X 9 " 8 11 90134 WASHER 1/2 " LOCK 96
3 90158 WASHER 3/4 " LOCK 64 12 90138 NUT 1/2 " NC 96
4 90160 NUT 3/4 " NC 64 13 10639 ROTOR — 6 BLADE 6
5 90140 U—BOLT

	

3/4 " NC X 7—5/16 " X 9 " 24 14 90136 BOLT 1/2 "NC x 1—1/2 " 13 2
6 10131 SPACER BAR 4 15 90134 WASHER 1/2 " LOCK 13 2
7 10640 STANDARD 12 16 90138 NUT 1/2 " NC 13 2
8 10638 ROTOR — 5 BLADE 6 17 10603 BLADE 20—3/4 " 66
9 90136 BOLT 1/2 "NC x 1—1/2 " 96
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REF .

	

PART

	

No .

	

REF .

	

PART

	

No .
NO.

	

NUMBER

	

DESCRIPTION

	

REQ ' D

	

NO .

	

NUMBER

	

DESCRIPTION

	

REQ ' D
1 90110 BOLT 1 "NC x 4—3/8 " ALT. 1 14 10339 REAR TOOL BAR

	

71236F 1
2 90109 TOP LINK BUSHING 1 15 10640 STANDARD 1 2
3 90112 WASHER 1 " FLAT 2 16 90134 WASHER 1/2 " LOCK 9 6
4 90111 NUT 1"NC

	

DEFORMED 1 17 90138 NUT 1/2 " NC 9 6
5 90115 LYNCH PIN 7/16 x 1—1/2 2 18 10620 BEARING BLOCK w/LOCI( COLLAR & ZERK 24
6 90114 HITCH PIN CAT. 3 2 19 90136 BOLT 1/2 "NC x 1—1/2 " 9 6
7 10318 FRONT TOOL BAR

	

71236F 1 20 10639 ROTOR — 6 BLADE 6
8 10131 SPACER BAR 4 21 90136 BOLT 1/2 " NC x 1—1/2 " 13 2
9 90158 WASHER 3/4" LOCK 80 22 90134 WASHER 1/2 " LOCK 13 2
10 90160 NUT 3/4 " NC 80 23 90138 NUT 1/2 " NC 13 2
11 90139 U—BOLT 3/4"NC X 7—1/8" X 9 " 16 24 10603 BLADE 20—3/4 " 6 6
12 90140 U—BOLT 3/4" NC X 7—5/16 " X 9 " 20 25 10372 BOLT — SPECIAL 3/4 " NC 8
13 10638 ROTOR — 5 BLADE 6 26 90167 WASHER 3/4 " FLAT 1 6

27 90155 BOLT 3/4 " NC x 1 " 8

71236F

Dwg . No. 0012 0

2 7

2 6
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REF.

	

PART

	

No .

	

REF .

	

PART

	

No .
NO.

	

NUMBER

	

DESCRIPTION

	

REQ 'D

	

NO .

	

NUMBER

	

DESCRIPTION

	

REQ 'D
1 90110 BOLT 1 "NC x 4—3/8 " ALT . 1 14 10340 REAR TOOL BAR

	

71630F 1
2 90109 TOP LINK BUSHING 1 15 10640 STANDARD 1 6
3 90112 WASHER 1 " FLAT 2 16 90134 WASHER 1/2 " LOCK 12 8
4 90111 NUT 1 " NC

	

DEFORMED 1 17 90138 NUT 1/2 " NC 12 8
5 90115 LYNCH PIN 7/16 x 1—1/2 2 18 10620 BEARING BLOCK w/LOCK COLLAR & ZERK 32
6 90114 HITCH PIN CAT.

	

3 2 19 90136 BOLT 1/2 "NC x 1—1/2 " 12 8
7 10319 FRONT TOOL BAR

	

71630F 1 20 10639 ROTOR — 6 BLADE 8
8 10131 SPACER BAR 4 21 90136 BOLT 1/2 "NC x 1—1/2 " 17 6
9 90158 WASHER 3/4" LOCK 96 22 90134 WASHER 1/2 " LOCK 17 6
10 90160 NUT 3/4 " NC 96 23 90138 NUT 1/2 "NC 176
11 90139 U—BOLT 3/4"NC X 7—1/8" X 9 " 16 24 10603 BLADE 20—3/4 " 88
12 90140 U—BOLT 3/4"NC X 7—5/16" X 9 " 28 25 10372 BOLT — SPECIAL 3/4 " NC 8
13 10638 ROTOR — 5 BLADE 8 26 90167 WASHER 3/4 " FLAT 1 6

27 90155 BOLT 3/4"NC x 1" 8

71630F

Dwg . No. 00122
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71630F

Dwg . No. 00123

REF . PART No . REF. PART No .
NO . NUMBER DESCRIPTION RE Q 'D NO . NUMBER DESCRIPTION RE O 'D

1 10325 TOOL BAR 4 10 10620 BEARING BLOCK w/LOCK COLLAR & ZERK 3 2
2 90139 U—BOLT

	

3/4"NC X 7—1/8 " X 9 " 16 11 90134 WASHER 1/2 " LOCK 12 8
3 90158 WASHER 3/4 " LOCK 96 12 90138 NUT 1/2 " NC 12 8
4 90160 NUT 3/4 " NC 96 13 10639 ROTOR — 6 BLADE 8
5 90140 U—BOLT

	

3/4" NC X 7—5/16 " X 9 " 32 14 90136 BOLT 1/2 "NC x 1—1/2 " 17 6
6 10131 SPACER BAR 4 15 90134 WASHER 1/2" LOCK 17 6
7 10640 STANDARD 16 16 90138 NUT 1/2 " NC 17 6
8 10638 ROTOR — 5 BLADE 8 17 10603 BLADE 20—3/4 " 8 8
9 90136 BOLT 1/2 " NC x 1—1/2 " 128
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71636F

Dwg . No. 00124

REF.

	

PART

	

No .

	

REF .

	

PART

	

No .
NO .

	

NUMBER

	

DESCRIPTION

	

REQ ' D

	

NO .

	

NUMBER

	

DESCRIPTION

	

REQ ' D
1 90110 BOLT 1 "NC x 4—3/8 " ALT. 14 10341 REAR TOOL BAR

	

71636F 1
2 90109 TOP LINK BUSHING 15 10640 STANDARD 1 6
3 90112 WASHER 1 " FLAT 2 16 90134 WASHER 1/2 " LOCK 128
4 90111 NUT 1 " NC

	

DEFORMED 17 90138 NUT 1/2 " NC 128
5 90115 LYNCH PIN 7/16 x 1—1/2 2 18 10620 BEARING BLOCK w/LOCK COLLAR & ZERI< 32
6 90114 HITCH PIN CAT. 3 2 19 90136 BOLT 1/2 "NC x 1—1/2 " 12 8
7 10320 FRONT TOOL BAR

	

71636F 20 10639 ROTOR — 6 BLADE 8
8 10131 SPACER BAR 4 21 90136 BOLT 1/2"NC x 1—1/2 " 17 6
9 90158 WASHER 3/4 " LOCK 96 22 90134 WASHER 1/2 " LOCK 17 6
10 90160 NUT 3/4 " NC 96 23 90138 NUT 1/2 " NC 17 6
11 90139 U—BOLT 3/4 " NC X 7—1/8 " X 9 " 16 24 10603 BLADE 20—3/4 " 88
12 90140 U—BOLT 3/4"NC X 7—5/16" X 9 " 28 25 10372 BOLT — SPECIAL 3/4 " NC 8
13 10638 ROTOR — 5 BLADE 8 26 90167 WASHER 3/4" FLAT 1 6

27 90155 BOLT 3/4 " NC x 1" 8
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71236F

Dwg . No. 0012 1

REF. PART No . REF . PART No .
NO . NUMBER DESCRIPTION REQ 'D NO . NUMBER DESCRIPTION RE O ' D

1 10324 TOOL BAR 4 10 10620 BEARING BLOCK w/LOCK COLLAR & ZERK 2 4
2 90139 U—BOLT

	

3/4 " NC X 7—1/8 " X 9 " 16 11 90134 WASHER 1/2 " LOCK 9 6
3 90158 WASHER 3/4" LOCK 80 12 90138 NUT 1/2 " NC 9 6
4 90160 NUT 3/4 " NC 80 13 10639 ROTOR — 6 BLADE 6
5 90140 U-BOLT

	

3/4"NC X 7—5/16 " X 9 " 24 14 90136 BOLT 1/2 " NC x 1—1/2 " 13 2
6 10131 SPACER BAR 4 15 90134 WASHER 1/2 " LOCK 13 2
7 10640 STANDARD 12 16 90138 NUT 1/2 " NC 13 2
8 10638 ROTOR — 5 BLADE 6 17 10603 BLADE 20—3/4 " 66

90136 BOLT 1/2 " NC x 1—1/2 " 96
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71636F

Dwg . No. 0012 5

REF . PART No . REF. PART No .
NO. NUMBER DESCRIPTION REQ 'D NO . NUMBER DESCRIPTION RE Q ' D

1 10326 TOOL BAR 4 10 10620 BEARING BLOCK w/LOCK COLLAR & ZERK 3 2
2 90139 U—BOLT

	

3/4"NC X 7—1/8 " X 9 " 16 11 90134 WASHER 1/2 " LOCK 12 8
3 90158 WASHER 3/4 " LOCK 96 12 90138 NUT 1/2 " NC 12 8
4 90160 NUT 3/4 " NC 96 13 10639 ROTOR — 6 BLADE 8
5 90140 U—BOLT

	

3/4" NC X 7—5/16 " X 9 " 32 14 90136 BOLT 1/2 "NC x 1—1/2 " 17 6
6 10131 SPACER BAR 4 15 90134 WASHER 1/2 " LOCK 17 6
7 10640 STANDARD 16 16 90138 NUT 1/2 " NC 17 6
8 10638 ROTOR — 5 BLADE 8 17 10603 BLADE 20—3/4 " 88
9 90136 BOLT 1/2 "NC x 1—1/2 " 128
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MODEL NO . A B1 B2 B3 B4 B5 B6 X1 X2 X3 X 4
70636F 18-1/4 36 37 54-1/4 91-1/4
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Dwg . No . 0013 5

MODEL NO . A B1 B2 B3 B4 B5 B6 X1 X2 X3 X 4

71030E 15 30 30 30-1/4 29-3 /4 45 75-1/4 13 5

71036E 18 36-1/4 36-1/4 36-7/8 34-5/8 49-1/4 93-1/4 162
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MODEL NO . A B1 B2 B3 B4 B5 B6 X1 X2 X3 X 4

71630E 15 30 30 30 30 30 30 45 106 165 225

71636E 18 36 36-1/4 36-1/4 36 -7/8 34-5/8 36 54 129-1/4 198 270
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